
RE6042
Seal Row Bench



4

5

6

7

8

3

9

11

12

13



3



4



5

Parts List

DESCRIPTION
1 Main Frame 1
2 Left Hook Stand 1
3 Right Hook Stand 1
4 Pedal Stand 2
5 Protective Plate 1
6 Pedal 2
7 Head Pad 1
8 Abdominal Pad 1
9 Plug 4
10 Hook Shield 4
11 Plug φ95 2
12 Foot Cover 6
13 Plug RT50×100 9
14 Rivet Nut M10×19.5 8
15 Flat Head Cap Screw M10×30 6
16 Flat Head Cap Screw M10×70 4
17 Flat Head Cap Screw M6×60 3
18 Flat Head Cap Screw M10×35 8
19 Socket Head Cap Screw M10×25 16
20 Flat Washer φ11×φ20×2 28
21 Flat Washer φ6.6×φ12×1.6 3
22 Flat Washer φ9×φ16×1.6 10
23 Spring Washer φ10 16
24 Nylon Lock Nut M6 3
25 Button Head Cap Screw M8×70 4
26 Button Head Cap Screw M8×60 2
27 Button Head Cap Screw M8×25 4
28 Nylon Lock Nut M10 4
29 Name Plate 1
30 Rivet φ

ITEM NO.

4×11 2

QTY



6

Exploded View



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

ITEM NO. ITEM NO.DESCRIPTION DESCRIPTION

1 Main Frame 1 19 Socket Head Cap Screw M10×25 16

2 Left Hook Stand 1 20 Flat Washer φ11×φ20×2 16

3 Right Hook Stand 1 23 Spring Washer φ10 16

4 Pedal Stand 2

QTY QTY



10

STEP 2
Note：Wrench Tighten Screws.

ITEM NO. ITEM NO.DESCRIPTION DESCRIPTION

7 Head Pad 1 25 Button Head Cap Screw M8×70 4

8 Abdominal Pad 1 26 Button Head Cap Screw M8×60 2

22 Flat Washer φ9×φ16×1.6 10 27 Button Head Cap Screw M8×25 4

QTY QTY



11



12



13


